
Assembling instructions

The paper instructions may be 
limited, scan the QR code to 
watch the tutorial video online.

What’s in the box ?
3 NE13-01-001 - 8mm foams
1 PM01-04-307 - HDPE 20mm rear right mount
1 PM01-04-308	- HDPE 20mm rear left mount
1 PM01-10-033	- HDPE 30mm bumper
1 PM01-06-094	- HDPE 8mm mud guard
1 PM01-04-310	- HDPE 20mm rear right mount centre stand
2 NE09-01-001	 - Silent blocks 30mm
1 NE01-01-015 - TBHC 10x40mm screw
1 NE01-01-005	 - TBHC 8x35mm
1 NE01-03-004	 - M10 Washers
1 NE01-03-002	 - M8 Washers
2 NE10-01-004	 - Shouldered rings D10-d6,5mm
2 NE01-01-009	 - TBHC 6x20mm screws
9 NE01-02-004	 - TFHC 6x30mm screws
2 NE01-02-003	 - TFHC 6x25mm screws
9 NE01-03-001	 - M6 Washers
9 NE01-04-003	 - EM6F bolts
2 NE01-04-002	 - M6 Clamped bolts
1 NE04-01-298	 - Right sticker
1 NE04-01-299	 - Central sticker
1 NE04-01-300	 - Left sticker

AX1775
Adventure skid plate Approximate time of assembly: 30 minutes.

A skid plate is made to protect the vital components of your bike and does not have a « life warranty ». 
However, production default may happen and we cover it during the first year of use.

In case of premature breakage, please write to contact@axpracing.com

31
Stick the foam on each side of the skid plate and on the plastic block.

Follow the steps

2

6

Place the rear left mount using 
2 TFHC 6x30mm screws + M6 

washers and bolts.

4
Place the 30mm bumper using 
4 TFHC 6x30mm screws + M6 

washers and bolts.

5

CFMoto 800 MT-X

Place the rear right mount 
using 3 TFHC 6x30mm screws 

+ M6 washers and bolts.

Découpez et placez les 3 morceaux de mousse sur chaque côté du sabot et sur le renfort central.

Placez la fixation arrière 
gauche en utilisant 2 TFHC 

6x30mm avec rondelles M6 et 
écrous.

Placez la fixation avant en 
utilisant 4 TFHC 6x30mm avec 

des rondelles M6 et écrous.

Placez la fixation arrière droite 
en utilisant 3 TFHC 6x30mm 
avec rondelles M6 et écrous.



7 8 9 10

12

11
Place two clamped bolts on the top front. 

The flat faces towards the outside.
Put the right machined mount in the 

frame (under the footpeg).
Then lift the plate up and align the front holes.

Place a TBHC 8x35mm screw + M8 washer in the rear left mount. Push 
the gear lever down to access the hole easily. Then tighten the screw.

13 14
Tighten the rear right screw.Place a TBHC 10x40mm + M10 washer 

in the rear right mount. Do not tighten.

15 16
Tighten the front screws.

17
Place the mud guard and use 2 TFHC 6x25mm screws to fix it on the 

plate and tighten.

18 19
Pass the hose through the hole on 

the right side.

20

Place 2 TBHC 6x20mm screws + shouldered 
rings to maintain the plate. Do not tighten.

Note: You’ll receive a second rear right 
fixation in the package. 
You need to use it ONLY if you have 
the OEM centre stand.

Vous avez reçu une deuxième 
fixation droite. Vous devez l’utiliser 
SEULEMENT si vous avez également 
monté la béquille centrale d’origine.

Placez 2 écrous-pinces à l’avant, la 
surface plate vers l’extérieur.

Placez la partie usinée de la fixation 
droite dans le trou sous le repose pied.

Puis relevez le sabot et alignez les trous de fixation avants. Placez 2 TBHC 6x20mm + bagues épaulées 
pour maintenir le sabot, sans les serrer.

Placez une TBHC 8x35mm + rondelle M8 à travers la fixation gauche. 
Poussez le sélecteur vers le bas pour un accès plus facile, puis serrez.

Serrez la vis arrière.Placez une TBHC 10x40mm + rondelle M10 
à travers la fixation droite, sans serrer.

Serrez les vis à l’avant.

Mettez la plaque anti-boue en place et utilisez 2 TFHC 6x25mm pour la 
fixer sur le sabot.

Passez la durite à travers le route 
avant droit.


